

Tatsi

830748

DISCOVERY ZONE TRENCH SAMPLING RESULTS

<u>Trench</u>	<u>Sample No.</u>	<u>Zone</u>	<u>Width(m)</u>	<u>Au</u>	<u>Cu</u>	<u>Ag</u>	<u>Pb</u>	<u>Zn</u>
1	5552	Vein	0.30	5	160	12.9	25	130
	5553	Vein	0.40	20	981	60.2	37	245
	5554	Vein	0.40	10	135	4.9	36	128
	5555	Vein	0.20	5	136	4.2	41	170
	5556	Vein	0.55	10	205	7.1	65	209
	5557	Vein	0.25	15	1015	30.4	43	296
	5558	Vein	0.30	5	51	1.1	52	178
	5559	Vein	0.75	5	54	0.1	49	115
	2	5560	QC	0.80	90	2680	0.3	263
5561		Vein	0.60	30	289	0.1	113	309
5562		QC	1.20	1585	5100	18.3	1448	626
5563		QC	1.40	65	2630	0.1	1155	8652
3	5564	QC	1.00	5	42	0.1	51	212
	5565	Vein	0.45	5910	5850	82.0	276	229
	5566	QC	0.55	10	64	0.1	48	140
	5567	QC	1.00	10	16	0.1	43	130
	5568	Vein	0.30	10	11	0.1	89	251
	5569	Vein	0.50	4320	>1%	83.6	7503	1468
	5570	Vein	1.00	3200	8000	55.4	>1%	5361
	5571	QC	0.50	150	2570	13.4	1552	2711
	5572	QC	0.60	135	1190	1.4	155	246
	5573	Vein	0.10	3115	3710	7.3	117	108
4	5574	Vein	0.70	725	2120	23.8	9036	635
	5575	Vein	0.30	650	864	15.5	1015	650
	5576	Vein	0.20	15	142	0.1	110	15
	5577	Vein	0.02	75	742	2.6	177	75
5	5578	Vein	0.30	5	17	0.1	62	131
	5579	Vein	0.30	5	6	0.1	66	204
	5580	QC	0.40	5	9	0.1	56	137
	5581	QC	0.03	5	53	0.1	97	179

(QC = Quartz-carbonate altered wallrocks)